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HAPE INTERNATIONAL (NINGBO) LTD/ HAPPY ARTS&CRAFTS(NINGBO)CO., LTD
9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY, BEILUN, NINGBO, CHINA PC:315800

THIS TEST RESULT IS COPIED FROM THE TEST REPORT No.: CZHL2206004846ST-01,
DATE: JUL. 13, 2022.

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : SCISSORS STAND 12 HOLE
SOFT GRIP SCISSORS PACK
Sample Quantity : 2 SET(S)
Item No. : 843973; 843974
Labeled Age Grading : 3+
Requested Age Grading : 3+
Age Group Assessed As Per /
Age Guideline
Age Group Applied in Testing 3+ YEARS
Sample Receiving Date : JUN. 06, 2022
Testing Period : JUN. 06, 2022 TO JUN. 28, 2022
Testing Performed : Follow selected test(s) as requested by client.
Test Requirement Conclusion

This is not a toy, the test(s) was applied as per client request. There may be additional hazards and

labeling requirements that are not covered by this standard:

1 Safety Of Toys Part 1: Safety Aspects Related To Mechanical And Pass
Physical Properties (AS/NZS ISO 8124.1:2019+A1:2020+A2:2020)

2 Safety Of Toys. Part 2: Flammability (AS/NZS 8124.2:2016) Pass

3 AS/NZS ISO 8124.3:2021-Migration of Certain Elements Pass

*** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ***
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Test Results:
1. Safety Of Toys Part 1: Safety Aspects Related To Mechanical And Physical Properties (AS/NZS 1SO

8124.1:2019+A1:2020+A2:2020)

Clause Test Description Result

4 Requirements

4.1 Normal use Pass

4.2 Reasonably foreseeable abuse Pass

4.3 Material

4.31 Material quality (Visual Examination) Pass
4.6 Edges

4.6.2 Functional sharp edges Pass
46.4 Edges on moulded toys Pass
4.7 Points

4.71 Accessible sharp points Pass
4.7.2 Functional sharp points Pass
4.7.3 Wooden toys Pass

Annex B Safety-labelling guidelines and manufacturer's markings

B.2 Safety-labelling Guidelines

B.2.1 Good practice for visibility and legibility See Remark

Remark: The standard has introduced good practice by addressing the following aspects:
a) Emphasising the warning

b) Contrast,background and colours

c) Reflecting surfaces and obscuring material

d) Font type

e) Font and symbol size

f) Logical direction of text

B.2.2 Age grading Pass
B.2.12 Toys with functional sharp edges and functional sharp points Pass
B.4 Manufacturer's markings Pass

2. Safety Of Toys. Part 2: Flammability (AS/NZS 8124.2:2016)

Clause Test Description Result

4 Requirements
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Clause

Test Description

Result

41

General

Pass

3. AS/NZS 1SO 8124.3:2021-Migration of Certain Elements

Test Method:

Result Data:

With reference to AS/NZS 1SO 8124.3:2021, analysis was performed by ICP-OES.

Test Item(s)

Limit Units MDL A1 A2

A3

Soluble Lead(Pb)

90 mg/kg 5 ND ND

ND

Soluble Antimony(Sb)

60 mg/kg 5 ND ND

ND

Soluble Arsenic(As)

25 mg/kg 2.5 ND ND

ND

Soluble Barium(Ba)

1000 | mglkg 10 ND ND

ND

Soluble Cadmium(Cd)

75 mg/kg 5 ND ND

ND

Soluble Chromium(Cr)

60 mg/kg 5 ND ND

ND

Soluble Mercury(Hg)

60 mg/kg 5 ND ND

ND

Soluble Selenium(Se)

500 mg/kg 10 ND ND

ND

Conclusion

Pass Pass

Pass

Test Item(s)

Limit Units MDL A4 A5

Soluble Lead(Pb)

90 mg/kg 5 ND ND

Soluble Antimony(Sb)

60 mg/kg 5 ND ND

Soluble Arsenic(As)

25 mg/kg 2.5 ND ND

Soluble Barium(Ba)

1000 | mglkg 10 ND ND

Soluble Cadmium(Cd)

75 mg/kg 5 ND ND

Soluble Chromium(Cr)

60 mg/kg 5 ND ND

Soluble Mercury(Hg)

60 mg/kg 5 ND ND

Soluble Selenium(Se)

500 mg/kg 10 ND ND

Conclusion

Pass Pass

Notes:

(1) Results shown are of the adjusted analytical results.

(2) Mass of trace amount of sample A1 is 85.3mg.
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Photo Appendix

Photo relative to overall specimen:

Received Sample Received Sample

Test Part Description :

SN ID. Sample No. Description
SN1 A1 Transparent coating
SN2 A2 Nature color wood
SN3 A3 Transparent plastic
SN4 A4 Light blue/Blue plastic
SN5 AS Light orange/Orange plastic

Result/Rating/Record Key(s)

l. Result/Rating Keys: P = Pass = Meet; F = Fail = Not Meet; N/A = Not applicable = Not suitable; NR =
NC = Test not conduct/requested per client request; TT = Test terminated due to the earlier failure of
last test.

Il. Record Keys: “C:” means Claimed parameter; “A:” means Actual recorded from test; “D:” means Data
for reference only.

General Report Note(s)

A.  N.B. Only applicable clauses were shown.
B. (1) Tmg/kg = 0.0001% (2) MDL = Method Detection Limit (3) ND = Not Detected (< MDL)
(4) “-“ = Not Regulated
C. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

D.  This document cannot be used for publicity, without prior written approval of the SGS.
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E.

Since the data and / or information above division line of front page is provided by the applicant, the
relevant results or conclusions of this report are only made for these data and / or information, SGS
is not responsible for the authenticity, integrity and results of the data and information and / or the
validity of the conclusion. Testing results only apply to the sample as received.
The declaration of conformity is only based on the actual value of laboratory activity, measurement
uncertainty of the results not take into account.
Since the above deviation of testing method is provided by the applicant, the relevant results or
conclusions of this report are only made for the deviation method, SGS is not responsible for the
validity of the result and /or conclusion resulted from the deviation.

*** End of Report ***
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